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The following samples was/were submitted and identified by/on behalf of the applicant as :

Style/Item N o.

Sam pleDes cription

Color

Sam pleReceiv ingDate

T es tingPeriod

2016/11/15

2016/11/15 T O 2016/11/18

G RAY

PAST E

Pleas ereferto next page(s ).Test Result(s)
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：

Result

No.1

2 n.d.

50 n.d.

50 n.d.

1.

2.

3.

Antim ony (Sb)

H alogen-Chlorine(Cl)(CAS N o.:
22537-15-1)

Test Item(s)

W ith referenceto U S E PA 3052(1996).
Analys is was perform edby ICP-AE S.

Method

W ith referenceto B S E N 14582(2007).
Analys is was perform edby IC.

MDL

m g/kg

Note：

Unit

m g/kg

m g/kgH alogen-B rom ine(B r)(CAS N o.:
10097-32-2)

W ith referenceto B S E N 14582(2007).
Analys is was perform edby IC.

PAR T N AM E N o.1 G RAY PSAT E

Test Result(s)

m g/kg= ppm ；0.1wt% = 1000ppm

M D L = M ethodDetection L im it

n.d.= N ot Detected = les s than M D L
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#FL OW

ICP-AES

Aciddiges tion by s u itableaciddependedon

different s am plem aterial(as below table)

Filtration

Solu tion Res idu e

1) AlkaliFu s ion
2) H C lto dis s olv e

Sam pleM eas u rem ent

C u tting/Preparation

Steel,copper,alu m inu m ,s older Aqu aregia,H N O3,H C l,H F,H 2O2

G las s H N O3/H F
G old,platinu m ,palladiu m ,ceram ic Aqu a regia
Silv er H N O3

Plas tic H 2SO4,H 2O2,H N O3,H C l
Others Addedappropriatereagent to totaldiges tion

T hes es am ples weredis s olv ed totally by pre-conditioningm ethodaccordingto below flow

chart.

 T echnician:JR W ang

 Su perv is or:T roy Chang

Flow Chart of digestion for the elements analysis performed by ICP-AES
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Analytical flow chart - Halogen

 T echnician:Rita C hen

 Su perv is or:T roy C hang

Sam plepretreatm ent /Separation

W eightingand pu ttings am plein cell

Oxygen B om b Com bu s tion /Abs orption

Analys is was perform edby IC

Dilu tion to fixed v olu m e
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#PIC

** EndofReport **

* The tested sample / part is marked by an arrow if it's shown on the photo. *
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